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Parts Breakdown 9047L

Fig # Part ID Part Name Quantity

Products with multiple versions are listed in subsiding order with the newest version on top not indented

 1 526046-3 FIELD ASSEMBLY 115V, 9040L  1
 2 416131-9 BAFFLE PLATE, 4114  1
 3 211087-9 B. BEARING 6200DDW, 4114  1
 4 681630-2 INSULATION WASHER 10, GA7021  1
 5 516706-5 ARMATURE ASSEMBLY 115V, 9040L  1
 6 241908-1 FAN 80, HM1242C  1
 7 285832-8 BEARING RETAINER 60, 9040L  1
 8 211132-0 BALL BEARING 6301DDW, GA7021  1
 9 226740-4 SPIRAL VEVEL GEAR 12, 9040L  1
 10 961005-4 RETAINING RING S-9, LXDG01  1
 11 266012-5 TAPPING SCREW 5X35, HR160DH  4
 12 416132-7 PIN CAP, 9040L  1
 13 233031-6 COMPRESSION SPRING 12, LS1016L  1
 14 266129-4 H.S.H.BOLT M5X25, 9040L  1
 15 256445-2 PIN 6, 9040L  1
 16 125201-0 N/A  1

 151859-9  MOTOR HOUSING, 9040L

 159907-8  GEAR HOUSING COMPLETE, 9040L,T1

 17 152539-0 GRIP 36 COMPLETE, GA7021  1
 18 265976-0 H.S.H. BOLT M5X10,9040L  1
 19 252425-6 NUT M15-23, 9040L  1
 20 232163-6 CUP SPRING 20, GA9040S  1
 22 267725-1 LOCK WASHER, 9040L  1
 23 226739-9 SPIRAL BEVEL GEAR 53, 9040L  1
 24 267167-9 FLAT WASHER 15, GA9040S  1
 25 962157-4 RETAINING RING R-40, GA7911  1
 26 211278-2 BALL BEARING 6203DDW, GA7021  1
 27 316855-6 HOUSING W/O BEARING, 9040L  1
 28 322903-1 SPINDLE, 9040L  1
 29 265158-4 P.H. SCREW M8X25, GA7021  1

 265050-4  PAN HEAD SCREW M8X25, 9046

 30 165417-5 7 WHEEL COVER, 9047L  1
 165191-5  7 WHEEL COVER, 9040L

 31 224317-9 INNER FLANGE 89, GA7021  1
 32 193465-4 LOCK NUT 5/8-45, 9005B  1

 224568-4  LOCK NUT 5/8-45, 9005B

 224509-0  LOCK NUT, 9005B

 33 911230-7 P.H. SCREW, DA4031  4
 911226-8  P.H. SCREW M5X18, GA7911

 266027-2  TAPPING SCREW M5X16, 5402NA

 34 819064-1 MAKITA MARK, 5402NA  1
 35 643700-5 BRUSH HOLDER CAP, GA7021  2
 36 CB204 CARBON BRUSH SET, 194992-4  1

 194992-4  CARBON BRUSH SET, 194992-4

 191957-7  A.C.CARBON BR.SET,CB-204,HM1800

 37 858394-5 NAME PLATE, 9047L  1
 38 182842-5 HANDLE SET, 9040L  1
 39 682540-6 CORD GUARD 9.3-90,9040L  1
 40 664463-0 CORD (2X14X8 SJ), 5007F  1
 41 687052-4 STRAIN RELIEF, 5007F  1
 42 265995-6 TAPPING SCREW 4X18, BO4556K  2
 43 265999-8 TAPPING SCREW M4X25, HM1800  4
 44 182842-5 HANDLE SET, 9040L  1
 45 650101-0 SWITCH, 9067L  1

 651143-7  SWITCH, 9067L

 46 266029-8 T. SCREW FLANGE PT 5X65, 9005B  2
 47 819064-1 MAKITA MARK, 5402NA  1
 48 159906-0 MOTOR HOUSING COMPLETE, 9040L  1
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 49 645088-9 N/A  1
 645214-0  NOISE SUPRESSOR

442129-0 GASKET, 9049  1
782412-6 LOCK NUT WRENCH 28, GA7911  1
125066-0 TORQUE LIMITER ASS'Y  1
741413-3 7" GRINDING WHEEL #24, GA7001L  1
 741425-6  GRINDING WHEEL
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